



## Test Certificate 97304 - 1

### Test Results

<b>Test Type:</b>	Before					
<b>Test Number:</b>	1	2	3	4	5	6
<b>Specimen Direction:</b>	↑	↓	↑	→	←	→
<b>Application Time:</b>	15 Seconds		15 Seconds		15 Seconds	
<b>Surface:</b>	FACE		FACE		FACE	
<b>Flaming Ceased:</b>	0	0	0	0	0	0
<b>Afterglow Ceased:</b>	0	0	0	0	0	0
<b>Hole Formed:</b>	No	Yes	Yes	Yes	Yes	Yes
<b>Hole Reached the Edge:</b>	No	No	No	No	No	No
<b>Flame Reached the Edge:</b>	No	No	No	No	No	No
<b>Flaming Debris:</b>	No	No	No	No	No	No
<b>Damage Length [mm]:</b>	95	94	125	107	98	102
<b>Damage Width [mm]:</b>	22	22	20	21	22	22
<b>Test Result:</b>	PASS					



## Test Certificate 97304 - 1

### Overall Result: **PASS**

The sample supplied meets the type B performance requirement of BS 5867-2: 2008 when tested in accordance with BS EN ISO 15025: 2002 Procedure A (Surface Ignition).

Authorised Signature:

A handwritten signature in black ink, appearing to read "Zeb Alam", written over a light blue horizontal line.

**Zeb Alam**

Operations Director

The uncertainty of measurement is taken into account when stating conformance to the specification. The test results are compared with the acceptance limits which are determined by reducing the specification limit by the expanded test uncertainty  $U_k=2$  (approximately 95% confidence interval) and providing all measured values are within the tolerance limits then such results are declared as "Pass". The Uncertainty budgets are stated for each test method and should be considered when results are on or close to the acceptance limits, and in such cases it should be noted that the risk of false acceptance or false rejection is  $\leq 5\%$ . All test results issued on this report refer only to the item under test as supplied by the customer.

### END OF REPORT

T: 0161 5050 650 E: technical@ifs-labs.com A: Textile Innovation House, 1 Lyons Road, Trafford Park, Manchester, M17 1RN

Copyright IFS Laboratories Limited

